
PRE-FEASIBILITY REPORT 

 

 

for 

 

 

 Mill Growth Plan (MGP) 

 

 

 

 

 

 

 

 

 

November,2015 

 

 

Submitted to 

 

ITC LIMITED 

PAPERBOARDS & SPECIALITY PAPERS DIVISION 

UNIT: BHADRACHALAM 

 

SPB PROJECTS AND CONSULTANCY LIMITED 

Chennai - India



  ITC Limited Pre-Feasibility Report   
   Paperboards & Specialty Papers Division Mill Growth Plan (MGP)  

 

 
  Prepared by   1 

Table of Contents 

CHAPTER # TITLE  PAGE# 

1 EXECUTIVE SUMMARY ............................................................................................................. 2 
    1.1 Profile of Mill Growth Plan (MGP) ..................................................................................... 2 
[...]
3.4.3.1 Evaporation Plant  

The spent cooking liquor from the kraft pulp mill after washing the pulp in 

brown stock washing plant is pumped to the chemical recovery system and is 

stored in large storage tanks. This liquor will be at a concentration of about 16 

% solids and has to be concentrated to about 75% which is mill specific. 

3.4.3.2 Chemical Recovery Boiler 

The concentrated black liquor from the evaporators is stored in storage tanks 

and fired in the chemical recovery boiler to recover the chemicals used for 

cooking. The organics in the liquor burns and the inorganics are taken out as 

molten smelt from the hearth of the boiler.  

Black liquor is burned in the chemical recovery boiler at about 75% solids or 

more; Recovery boilers generate steam at 64 ata  and 460 to 480oC steam 

temperature. 

3.4.3.3 Recausticising Plant 

The preparation of digester cooking liquor, or white liquor, takes place in the 

recausticising plant. The smelt from the recovery furnace is dissolved and 

diluted in a dissolving tank with weak liquor. This solution known as unclarified 



  ITC Limited Pre-Feasibility Report   
   Paperboards & Specialty Papers Division Mill Growth Plan (MGP)  

 

 
  Prepared by   30 

green liquor, is then sent to one or two large tanks in series for the purposes 

of removing recovery furnace impurities, called dregs, and to reduce variations 

in the liquor density and strength. The clarified green liquor is then mixed with 

lime in an agitated tank known as slaker. In addition to providing intimate 

mixing of the two reactants, green liquor and lime impurities, called grits are 

removed in this operation. The reaction is then completed in a series of 

agitated tanks, known as causticizers. 

The unclarified white liquor contains a suspension of calcium carbonate, 

known as lime mud, formed during the causticising reaction.. The lime mud is 

separated from the white liquor in a low pressure filter Compact Disc filter (CD 

– Filter). 

3.4.3.4 Lime Mud Reburning Kiln 

Calcining, the conversion of lime mud to lime, is performed in a rotary kiln. The 

rotary kiln is the predominantly used equipment due to the thermal efficiency 

gains that have been accomplished. The lime mud fed to the lime kiln has to 

be as high as possible to reduce fuel oil consumption. Lime mud CD filters are 

in stalled for higher dryness instead of conventional drum type filters 

Kilns are typically fuelled by low sulfur fuel oil. Due to high cost of fuel oil, coal 

based producer gas is also used to replace about 70% of the heat in put to the 

lime kiln. 

The gases existing from the kiln must be treated to remove particulate matter 

before they enter the atmosphere. This is done with an electrostatic 

precipitator.    

3.4.4  Bleaching Chemical Thermo Mechanical Pulping Line (BCTMP) 

3.4.4.1 BCTMP Plant 

BCTMP has higher bulk, higher pulp yield, higher opacity but has lower 

strength. The brightness of BCTMP pulp required is 70% for board 

manufacture and the bulk should be ± 3.0 cm3/g. The BCTMP pulp freeness 

should be 400 ± 50 ml CSF. The yield is expected to be 87% on BD chips 

Along with the new BCTMP plant, a new evaporation plant will also be 

installed. The new chipper house and utility area will be suitably designed to 

cater to the requirement of BCTMP plant. 

The process steps involved in BCTMP pulping are as follows: 

� Chip washing system  



  ITC Limited Pre-Feasibility Report   
   Paperboards & Specialty Papers Division Mill Growth Plan (MGP)  

 

 
  Prepared by   31 

� Impregnation system 

� HC refining 

� Washing 

� LC refining 

� Screening 

� Reject refining 

� Thickening & storage  

3.4.4.2 BCTMP Plant Project Technical Details 

Key machines: 

� Plug screw 

� High consistency RGP -  refiner 

� Low consistency refiner (optifiner) 

� Optic screen 

� Screw press 

Flow diagram: 



  ITC Limited Pre-Feasibility Report   
   Paperboards & Specialty Papers Division Mill Growth Plan (MGP)  

 

 
  Prepared by   32 

3.4.4.3 Process Description for Multi Effect Evaporator 

Multi effect evaporator includes 

� 2 vertical upflow concentrators 

� 9 vertical tubular falling film evaporators (8 effects) 

� primary condenser and secondary condenser 

� pump tanks for primary condensate, process condensate, foul 

� condensate, concentrate and wash liquid return 

� vacuum pump 

  Flow diagram: 

Multi Effect Evaporator for BCTMP Effluent 

The effluent feed enters into multi effect evaporator. The evaporation takes 

place in vertical tubular falling film evaporators connected in series. Inlet 

concentration of the effluent is 1.5–1.6 % and evaporator outlet concentration 

will be 60%. 

The secondary condensate to be returned to the pulping process is collected 

from the evaporator effects and from the primary condenser. 



  ITC Limited Pre-Feasibility Report   
   Paperboards & Specialty Papers Division Mill Growth Plan (MGP)  

 

 
  Prepared by   33 

The foul condensate to be sent to the waste water treatment plant is collected 

from the vent steam cooling sections of the evaporator effects and from the 

secondary condenser. 

3.4.5   Captive Power Plant (CPP) 

The power plant will be consists of 

� Multifuel fired boiler 

� Biomass fired boiler 

� Turbo alternators 

� Cooling towers 

� DM/RO plants 

� Fuel handling system 

� Ash handling system 

3.4.5.1 Power Boiler 

It is proposed to install high pressure multi fuel fired boiler(s) and biomass 

fired boiler (s) operating at a pressure of 105 kg/cm2(g) and temperature of 

490oC and a biomass fired boiler operating at 65 ata and 465oC. The high 

pressure steam generated is used for power generation and the steam is 

extracted from the turbine at 10.5 kg/cm² (g) and pressure of 4.5 kg/cm2(g) for 

usage in process. 

Considering the energy efficiency and the poor quality of local coal available 

with high ash content and low calorific value, it is proposed to adopt a 

Circulating Fluidised Bed Combustion (CFBC) system in the boiler. 

The electrostatic precipitator will collect the particulate matter in the flue gas to 

limit the suspended particulate matter in the flue gas well within the norms 

prescribed by the authorities.  

A suitable sized chimney of RCC construction will be included to disperse the 

dust effectively as per the standard. The concentration of dust in the flue gas 

coming out of chimney will meet the standards prescribed by the Pollution 

Control Board. 



  ITC Limited Pre-Feasibility Report   
   Paperboards & Specialty Papers Division Mill Growth Plan (MGP)  

 

 
  Prepared by   34 

3.4.5.2 Turbo Alternator 

To make the mill self-reliant in the power front, it is proposed to install a power 

plant with double extraction condensing turbo alternator(s).  One of them using 

steam from biomass fired boiler and recovery boiler to generate power..  Other 

turbo alternator(s) will be using steam from Multifuel Fired Boiler(s) to 

generate power. 

3.4.6 Water Treatment Plant 

The mill has water intake well situated at the bank of the River Godavari.  The 

water will be pumped to the water treatment plant at the mill site through under 

ground pipelines. 

The total raw water consumption for MGP is about 1,00,000 m³/day including 

supplies for domestic purpose.  The water from the intake well will be pumped 

through a combination of mixer and clariflocculators.  The clarified water from 

the clariflocculator will be pumped to a storage reservoir.  The process water 

will be passed through pressure sand filters and stored in an overhead tank.  

The filter water from the overhead tank will be used for drinking  and other 

domestic purpose. 

The flow diagram of water treatment plant is enclosed as Annex 1. 

3.4.6.1 Flash Mixer 

Raw water from the river shall be pumped to a flash mixer, whereas the 

velocity head shall be dissipated and the required coagulant and MOL are 

dosed and mixed.  The treated raw water shall gravitate to a clariflucculator.  

The flash mixer tank shall be of reinforced concrete construction.  This shall 

include the complete agitator mechanism unit with drive system including the 

support structure and drive motor. 

3.4.6.2 Clariflocculator 

The treated raw water shall enter into the clariflocculation chamber, from 

where the flocculated water shall enter the clarifier chamber. Clarified water 

shall overflow from launder located on the periphery of the clarifloculator and 

shall flow to rapid gravity sand filter.  The clariflocculator tank will be of 

reinforced concrete construction. 

This shall include center mechanism, flocculation drive, traction drive, rotating 

cage, flocculator arms and paddles, rake arms with blades, bridge spanning 

the tank upto the center, telescopic sludge discharge arrangement etc.  

Clarifier traction drive shall be of modular type with chain drive.  Flocculator 



  ITC Limited Pre-Feasibility Report   
   Paperboards & Specialty Papers Division Mill Growth Plan (MGP)  

 

 
  Prepared by   35 

paddle/agitator shall be driven by geared motor and to be included in the 

scope of supply. 

3.4.6.3 Pressure Sand Filter 

Pressure sand filter shall be used to reduce the turbidity of the clarified water 

to the required level.   The clarified water is pumped to the pressure sand filter 

tank, made up of mild steel and shall be complete with necessary filtering 

medium.  This shall consist of filtering medium of suitable depth.  The filtered 

water shall be stored in the filter water storage tank and then pumped to paper 

machines, power boiler, BCTMP, and pulp mill. 

3.4.7 Wastewater Treatment Plant 

The wastewater treatment plant will be of capacity 1,00,000 m³/day to treat the 

wastewater from the mill. The wastewater treatment plant shall consist of 

primary clarification, activated sludge process and secondary clarification. 

Appropriate tertiary treatment to improve the quality for final treated 

wastewater will be discharged. 

The mill will also has de-watering system to dewater sludge from ETP.  

ETP Sludge shall be disposed to APPCB authorised agencies. 

Part of the treated waste water will be used for irrigation to raise wood 

plantation development of green cover and excess into River Godavari. 

The flow diagram of wastewater treatment plant is enclosed as Annex 2. 

3.5 Materials Requirement   

3.5.1 Raw Materials 

The raw materials required for the expansion are tropical mixed pulpable hard 

wood.  The average annual requirement of the raw materials is given below: 

TABLE 1 

RAW MATERIALS REQUIREMENT 

Raw material Unit Existing Post MGP Incremental  

Mixed hardwood  lakh tpa 8.2 32.2 24.0 

Waste paper lakh tpa 2.8 2.8 -- 

Purchased pulp lakh tpa 1.7 -- -- 

 



  ITC Limited Pre-Feasibility Report   
   Paperboards & Specialty Papers Division Mill Growth Plan (MGP)  

 

 
  Prepared by   36 

3.5.2 Chemicals 

The major process chemicals required to be used and procured for the 

production of pulp are given in the following table. 

TABLE 2 

CHEMICALS REQUIREMENT 

Raw Material Unit Existing Post MGP Incremental 

Hydrogen peroxide tpa 2,270 17,170 14,900 

Lime stone tpa 42,000 95,000 53,000 

Sodium sulphate tpa 7,900 20,900 13,000 

Sodium chlorate tpa 4,200 4200 -- 

Ozone tpa 2,100 5,100 3,000 

Diethylene Triamine Penta acetic  
acid (DTPA) 

tpa Nil 825 825 

Sulphuric acid tpa Nil 18,650 18,650 

Sodium silicate tpa Nil 5,800 5,800 

Sodium hydroxide tpa 6,130 25,,330 19,200 

Chlorine gas tpa Nil 3,200 3,200 

Sulphur dioxide tpa Nil 1,000 1,000 

 

3.5.3 Fuel 

TABLE 3 

FUELS REQUIREMENT 

S. 
No 

Name of 
the fuel 

Nature 
and type 

Unit Average  
requirement 

Incre- 
mental 

Remarks 

Before 
expan-
sion 

After  
expan-
sion 

  

1 Coal Granules lakh tpa 8.0 18.0 10.0 Purchased 

2 Black 
liquor  

Liquid tpd of BL 
solids 

2,200 5,800 3,600 Captive 

3 Furnace oil Liquid kl/a 8,160 21.660 13,500 Purchased 

4 LPG Gas tpa 1,000 3,500 2,500 Purchased 

5 Biomass Solid lakh tpa 1.5 3.5 2.0 Captive 

 

The steam and power balance for MGP is as below 

Summary Unit Value 

Total steam generation from Boilers tph 961 

Steam generated from Recovery boilers tph 408 

Total Steam generation from Power Boiler(s) tph 553 

External Fuel   

Coal for Circulating fludised bed boiler lakh tpa 9.1 

Coal for PG Plant tpa 0.9 

Power   

Power Requirement MW 148.6 

Captive generation MW 148.1 

Grid Power MW 0.5 



  ITC Limited Pre-Feasibility Report   
   Paperboards & Specialty Papers Division Mill Growth Plan (MGP)  

 

 
  Prepared by   37 

3.5.4  Sources of Material 

3.5.4.1 Raw material 

ITC PSPD has developed farm forestry in and around Bhadrachalam covering 

an area of about 120,000 hectares, which yield about 20 lakh t of wood every 

year. The present requirement is about 8 lakh t of wood and project will meet 

about 65% wood of the wood required for the mill including the mill expansion 

project.  ITC PSPD is continuing its effect in the farm forestry and would 

develop additional forestry to cover the entire raw material requirement by the 

time the project comes in to operation 

3.5.4.2 Chemicals 

All the chemicals are locally available and shall be procured from local market 

3.5.4.3 Fuel  

The main fuel used is the coal, which shall be procured from Singereni coal 

fields. The other fuels are furnace and gas, which shall be procured from oil 

companies  

The mass and energy balance is enclosed Annex 3. 

3.6 Resource Optimisation    

The following recycling or resource optimization are envisaged in MGP 

S.No Description Recycling / Optimisation 

1 Chemicals in effluent Chemicals recovered from effluent by recovery 
boiler 

2 Black liquor solids fired in recovery boiler to generate steam and power 

3 Water recycling condensate from evaporator and boilers are reused 

4 ETP water recycling Treated effluent water reused for pulp washing, 
cleaning, ash quenching, dust suppression, etc. 

5 BCTMP Evaporator Recovering 1.5% black liquor by evaporation 

6 Bark and Dust from chipper Fired in biomass boiler 

7 Clarified water from Paper 
machine 

Used for floor cleaning and wood washing 

8 High pressure boilers To conserve coal by generating higher power per 
tonne of coal fired. 

9 Vacuum system in paper 
machines 

Replaced with "Turbo Air" which occupies less 
space and consume less energy 

10 Continuous Cooking Steam consumption is reduced comparing to batch 
cooking 

11 DD Washer & press Reduces steam consumption by increasing black 
liquor concentration from 13-15% to 17-18%  

12 Non Condensable Gas Recovered from different points and fired in boilers 
or lime kiln. 

13 Producer gas Coal based producer gas is used to replace part of 
furnace oil 



  ITC Limited Pre-Feasibility Report   
   Paperboards & Specialty Papers Division Mill Growth Plan (MGP)  

 

 
  Prepared by   38 

3.7  Water Availability with Source 

The total water requirement for the expansion is proposed to be drawn from 

river Godavari by installing intake well and pump house on the banks of River.  

The water requirement is as given below. 

Total water drawal is 115,000 m3/day. Wastewater generation from pulping, 

paper machine and other sections will be 100,000 m3/day (inlet to ETP Plant). 

and the final discharge from ETP will be 85,000 m3/day.  

Around 15,000 m3/day will be recycled from ETP.  Net water drawal from river 

Godavari from MGP is 100,000 m3/day. The present drawal of water is around 

79,000 m3/day.  

TABLE 4 

WATER REQUIREMENT 

Category Description MGP fresh 
water 
(m

3
/day) 

Cooling DM Plant and boilers 7100 

  Cooling water makeup 9400 

  Gland cooling and boiler house 2500 

  Sub-total (A) 19000 

Domestic Colony 2500 

  Greenery 800 

  Mill Domestic 900 

  Plantation 1000 

  Sub-total (B) 5200 

Process Fibre line #3 45000 

  Pulp Sheeting 1500 